
 

1 
 

BOARD OF 
DIRECTORS 

TIM JACOBSON 
President 
Boscobel 

ARLEN CHRISTENSON 
Founding President 
Madison 

DAVE CLAUSEN 
Amery 

DAN COLLINS 
Treasurer 
Milwaukee 

JIM GOODMAN 
Wonewoc 

WILLIAM H. LYNCH 
Milwaukee 
 

HELEN SARAKINOS  
Vice President 
Madison 

MELISSA SCANLAN 
Founder 
Norwich, VT 

KELLY PARKS SNIDER 
Madison 

GORDON STEVENSON 
Secretary 
Black Earth 

STEPHANIE TAI 
Madison 

DAVID WERNECKE 
Baraboo 

 

STAFF 

KIMBERLEE WRIGHT 
Executive Director 

JIMMY PARRA 
Staff Attorney 

SARAH GEERS 
Staff Attorney 
 

TRESSIE KAMP 
Staff Attorney 

KELLAN MCLEMORE 
Staff Attorney 

STACY HARBAUGH 
Communications & Outreach 
Coordinator 

LAUREN RUDERSDORF 
Administrative & Financial 
[...]
phosphorus limits have been included along with accompanying compliance schedules.  In the interim, temperature 
is limited to 120 degrees Fahrenheit and the phosphorus limit of 1 mg/L has been carried over from the previous 
permit. The chloride concentration limit has been reduced to the water quality criteria for the receiving stream.  The 
mass limit for chloride has increased to accommodate for facility expansion and increased flows.  The 
antidegradation evaluation is deemed to be satisfied in that the discharge accommodates important social and 
economic development per NR 207.04(1)(c), Wis. Adm. Code.  Whole effluent toxicity testing (WET) has been 
retained in the permit.  The aforementioned detail applies at Outfall 009.  The three land application Outfalls have 
all been altered to be consistent with the current general permits for land application of liquids or sludge, as 
appropriate.   

Permit Drafter: Nanette E. Jameson, DNR, 2984 Shawano Avenue, Green Bay, WI 54313-6727, (920) 662-5174, 
nan.jameson@wisconsin.gov 

Basin Engineer: Heidi Schmitt Marquez, DNR, 2984 Shawano Avenue, Green Bay, WI 54313-6727, (920) 662-
5145, Heidi.SchmittMarquez@Wisconsin.gov 

The Department has tentatively decided that the above specified WPDES permit should be reissued. 

Limitations and conditions which the Department believes adequately protect the receiving water are included in the 
proposed permit.  Land application of waste shall be done in accordance with permit conditions and applicable 
codes.  All land application sites shall be approved prior to their use.  To receive a list of approved sites, or to be 
notified of potential approvals, contact the basin engineer. 

Hearing Date, Time, and Location: March 15, 2016, 3:00 pm, Kewaunee County Land and Water Conservation 
Department, 4H Room, 625 Third Street, Luxemburg, WI  54217 
 
Hearing Officer: Robert Rosenberger, DNR, 101 N Ogden Road, Ste. A, Peshtigo, WI  54157-1734, (715) 582-5041 



 
The Department of Natural Resources, pursuant to Section 283.49, Wisconsin Statutes, has scheduled for the time 
and place listed above, a public hearing for the purpose of giving all interested persons an opportunity to make a 
statement with respect to the above announced permit action for this existing discharge. 

A hearing officer will conduct the hearing in an orderly and speedy way and will use procedures specified in 
Subchapter II of ch. NR 203, Wis. Adm. Code, necessary to insure broad public participation in the hearing.  

The hearing officer will open the hearing and make a concise statement of the scope and purpose of the hearing and 
shall state what procedures will be used during the course of the hearing.  The hearing officer shall explain the 
method of notification of the final decision to grant or deny the permit and the methods by which the decision may 
be reviewed in a public adjudicatory hearing. The hearing officer may put limits on individual oral statements to 
insure an opportunity for all persons present to make statements in a reasonable period of time and to prevent undue 
repetition.  The hearing officer may also limit the number of representatives making oral statements on behalf of any 
person or group. Informational and clarifying questions and oral statements shall be directed through the hearing 
officer.  Cross-examination shall not be allowed.  

Persons wishing to comment on or object to the proposed permit action are invited to do so by attending the public 
hearing or by submitting any comments or objections in writing to the Department of Natural Resources, at the 
above named permit drafter’s address.  All comments or suggestions received from members of the public no later 
than 7 days following the date of this public hearing will be used, along with other information on file and testimony 
presented at the hearing, in making a final determination.  Where designated as a reviewable surface water discharge 
permit, the U.S. Environmental Protection Agency is allowed up to 90 days to submit comments or objections 
regarding this permit determination. 

Information on file for this permit action, including the draft permit, fact sheet and permit application, may be 
inspected and copied at the permit drafter’s and basin engineer’s office, Monday through Friday (except holidays), 
between 9:00 a.m. and 3:30 p.m.  Please call the permit drafter or basin engineer for directions to their office 
location, if necessary.  Information on this permit action may also be obtained by calling the permit drafter at (920) 
662-5174 or by writing to the Department.  Reasonable costs (usually 20 cents per page) will be charged for copies 
of information in the file other than the public notice, permit and fact sheet.  Permit information is also available on 
the internet at: http://dnr.wi.gov/topic/wastewater/PublicNotices.html.  Pursuant to the Americans with Disabilities 
Act, reasonable accommodation, including the provision of informational material in an alternative format, will be 
made to qualified individuals upon request. 

Publishing Newspaper: Green Bay Press Gazette, PO Box 23430, Green Bay, WI 54305-3430 
Date: February 5, 2016 



Permit Fact Sheet 
1 General Information 
Permit Number:  WI-0050237-08-0 

Permittee Name: Agropur Inc Luxemburg 

Address: N2915 County Road AB 

 

City/State/Zip: Luxemburg WI 54217-7713 

Discharge Location: N2915 County Road AB, Luxemburg, Kewaunee County 

Receiving Water: Unnamed tributary of the East Twin River of the East Twin River Watershed (TK02), Twin-
Door-Kewaunee River Basin and groundwater via land application in Brown, Kewaunee, and 
Manitowoc Counties. 

Note:  The Department refers to the downstream body of water as the “East Twin River” 
based on official United States Department of Interior Geological Survey maps.  Locals have 
sometimes referred to this body of water as “Krok Creek” or the “West Branch of Krok 
Creek”.  All Department of Natural Resources documents shall continue to designate the 
downstream water body as the East Twin River. The 6.3 mile segment of the East Twin River 
south of State Highway 29 is classified as a class II trout stream.  The unnamed tributary 
flows into the East Twin River on the south side of State Highway 29. 

Stream Flow (Q7,10): Zero background flow at surface water outfall location under low flow conditions. 

Stream 
Classification: 

Limited Aquatic Life (Very Tolerant Aquatic Life) from facility downstream to approximately 
Sleepy Hollow Road. 

March 30, 1987 – original classification of unnamed tributary – from discharge to Hrabik road 
(approximately 1.75 miles) classified Limited Aquatic Life (LAL) – from Hrabik Road to 
confluence with East Twin River (approximately 0.75 mile) classified Full Fish & Aquatic 
Life (FFAL). 

March 14, 2000 – original classification modified – reduced LAL segment and increased 
FFAL segment due to improvements in stream quality.  LAL segment from point of discharge 
to Sleepy Hollow Road (approximately 1.25 mile).  FFAL segment from Sleepy Hollow Road 
to confluence with East Twin River (approximately 1.25 mile). 

May, 2009 – classification modified again – further reduced LAL segment and increased 
FFAL segment.  LAL segment from point of discharge to confluence with first unnamed 
tributary upstream from Sleepy Hollow Road (approximately 1.0 mile).  FFAL segment 
moved up-stream approximately one-quarter mile to confluence with first unnamed tributary 
upstream from Sleepy Hollow Road.  Total FFAL segment now approximately 1.5 miles.  The 
most recent stream classification doubles the length of stream classified at the higher stream 
classification of FFAL from the original stream classification. 

August 2015 – significant increase in flow to the unnamed tributary and additional increase 
proposed over the next permit term may require a change in classification again.  

2 Facility Description 
Agropur Inc in Luxemburg operates a cheese manufacturing and whey processing facility in southern Kewaunee County.  
Process wastewater from cleaning and sanitizing production equipment is treated onsite with a wastewater treatment 
facility (WWTF), was regulated as Outfall 003. The facility underwent an expansion during the previous permit term 



which resulted in an increase in the wastewater discharge volume of approximately 20%. To accommodate the increased 
wastewater discharge associated with the facility expansion and production increase, the onsite WWTF was upgraded 
also. The WWTF upgrade was scheduled to be completed and operational prior to the production increase. The upgraded 
WWTF was fully operational in early 2014. The WWTF prior to the upgrade included an equalization basin, two aeration 
basins, and two dissolved air flotation (DAF) units to separate solids. Ferric chloride was added to precipitate phosphorus, 
and a proprietary polymer was added to enhance solids removal prior to the DAF units. The upgraded WWTF currently 
consists of an equalization tank, anaerobic conditioning tank, two anaerobic digesters, anoxic selector tank, aeration basin, 
secondary clarification, post aeration tank, and two DAFs for sludge thickening. Chemical addition of ferric chloride and 
polymer are still added for phosphorus removal and additional sludge thickening and solids removal, respectively. Outfall 
009 discharges to an unnamed tributary of the East Twin River and consists of the combination of treated process 
wastewater, excess polished condensate of whey (COW), retentate from the industrial reverse osmosis (RO) unit, and 
noncontact cooling water (NCCW). High strength wastewater that was previously segregated and land applied is now 
treated in the WWTF and discharged as treated process wastewater. The facility still has the option of segregating high 
strength waste for land application to approved sites and storage facilities via Outfall 002 as necessary. The high strength 
wastewater could be comprised of whey, whey-by-products, permeate, antibiotic contaminated milk, separator desludge 
&/or cooker water. Sludge from the WWTF was previously land applied on approved sites via Outfall 004 but is now 
disposed of at a landfill. The facility still has the option of land applying sludge to approved sites via Outfall 004 if that is 
deemed necessary. An additional emergency outfall (005) has been retained for land application of untreated process 
wastewater in the event of an emergency. It is possible that the facility may increase production over the next 5-year 
permit term. The facility would be able to treat an increased flow of wastewater as long as it remains within the design 
flow for the treatment system (0.5 average MGD and 0.65 peak MGD) and the facility is able to meet all permit limits. 

Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, Waste Type/sample Contents and 
Treatment Description (as applicable) 

703 Unknown Influent sampled prior to the wastewater treatment plant 

002 Direct land application: 

2.0 MG / year / 365 days per year = 
5,591 GPD  

Manure pit disposal: 

2.2 MG / year / 365 days per year = 
5,931 GPD 

Disposal to another WPDES 
permitted facility: 

0.42 MG / year / 365 days =  1,141 
GPD 

Averaging period: 2010-2014 

Representative samples of the high strength wastewater shall be 
obtained from the storage vessel or truck prior to land application 
on approved sites.  The wastewater could be comprised of whey, 
whey by-products, permeate, antibiotic contaminated milk, 
separator desludge &/or cooker water. 

004 Direct land application: 

1.6 MG / year / 365 days per year = 
4,361 GPD  

Manure pit disposal: 

0.91 MG / year / 365 days per year 
= 2,481 GPD 

Representative samples of waste activated sludge shall be obtained 
prior to land application on approved sites. 



Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, Waste Type/sample Contents and 
Treatment Description (as applicable) 

Disposal to another WPDES 
permitted facility: 

0.49 MG / year / 365 days per year 
= 1,330 GPD 

Averaging period: 2010-2014 

005 Direct land application: 

0.275 MG / year / 365 days per year 
= 753 GPD 

Disposal to another WPDES 
permitted facility: 

0.09 MG / year / 365 days per year 
= 248 GPD 

Averaging period: 2010-2014 

Representative samples of untreated process wastewater shall be 
obtained prior to land application on approved sites. 

009 Annual average flow = 0.49 MGD 

Peak daily flow = 0.81 MGD 
(08/06/14) 

Peak weakly flow = 0.57 MGD 

Peak monthly flow = 0.62 MGD 

Average Cl concentration = 249 
mg/L 

Max Cl concentration = 610 mg/L 
(06/09/14) 

Average Cl mass = 1046 lbs/day 

Max Cl mass = 2582 lbs/day 
(07/02/14) 

Averaging period: 10/1/10 – 
09/30/15 

This outfall consists of the combination of treated process 
wastewater, excess polished condensate of whey from the whey 
plant, retentate from the industrial water treatment reverse osmosis 
equipment and noncontact cooling water from the cheese plant.  
Representative samples of the combination of wastewaters shall be 
obtained prior to discharge to an unnamed tributary of the East 
Twin River 

103 In-plant sample point. Reporting is 
not required for this sample point. 
Records are required to be kept 
onsite and made available to the 
Dept upon request.  

Flow shall be measured on the volume of treated process 
wastewater prior to discharge to the wet well 

104 In-plant sample point. Reporting is 
not required for this sample point. 
Records are required to be kept 
onsite and made available to the 

Flow shall be measured on the volume of excess polished 
condensate of whey water from the whey plant prior to discharge to 
the wet well 



Sample Point Designation 

Sample 
Point 
Number 

Discharge Flow, Units, and 
Averaging Period 

Sample Point Location, Waste Type/sample Contents and 
Treatment Description (as applicable) 

Dept upon request.  

105 In-plant sample point. Reporting is 
not required for this sample point. 
Records are required to be kept 
onsite and made available to the 
Dept upon request.  

Flow shall be measured on the volume of retentate from the 
industrial water treatment reverse osmosis equipment prior to 
discharge to the wet well 

108 In-plant sample point. Reporting is 
not required for this sample point. 
Records are required to be kept 
onsite and made available to the 
Dept upon request.  

Flow shall be estimated on the noncontact cooling water without 
additives from the cheese plant prior to discharge to the wet well. 

 

3 Influent - Proposed Monitoring 

3.1 Sample Point Number: 703- TREATMENT PLANT INFLUENT 

3.1.1 Changes from Previous Permit:  
No changes from previous permit. Required monitoring shall remain Total BOD and Total Phosphorus in mg/L on a 
weekly frequency and by 24-hr comp sampling.  

3.1.2 Explanation of Limits and Monitoring Requirements 
Knowledge of BOD5 & total phosphorus levels is important to know in order to operate the treatment plant effectively.  

 

4 Inplant - Proposed Monitoring and Limitations 

4.1 Sample Point Number: 103- TREATED PROCESS WW; 104- EXCESS 
POLISHED COW WATER; 105- RETENTATE INDUS REV OSMOSIS, and 108- 
NCCW (formerly 008) 

4.1.1 Changes from Previous Permit:  
These sample points were added starting with the -07 issuance of the permit. 

Weekly flow monitoring shall be added to the in-plant sample points for the -08 issuance of the permit. 

4.1.2 Explanation of Limits and Monitoring Requirements 
In the -07 issuance of the permit, there were no reporting requirements for these in-plant sample points other than the 
requirement to maintain in-house records of flow values for each sample point. Flow data shall be made available to the 
Department upon request. The addition of required flow reporting to the Dept is being added to the in-plant sample points 



for increased knowledge and tracking of the relative volumes of each waste source that are represented in the treated 